SEC. 1 DIV. D-700-3000
PARTS CATALOG

g B -R 1 -E:& B8
! Revised December, 1959 c l. l N T o N D-7oo-3ooo BASIC

: Supersedes Dec., 1958
e LONG LIFE

PAGE 2 DIV. D-700-3000 PRINTED IN U.S.A.



CL

1 E S

S E R
INTON |D-700-3000]| voc

LONG LIFE

SEC. II, DIV. D-700-3000
PARTS CATALOG
Revised December, 1959
Supersedes Dec., 1958

There are two Basic Types of the D-700-3000 Series Engine covered by this Basic Parts List. Parts not
used on all types are noted. These types are shown as follows: Serial Number Suffix “A"—referred to
as Type A; and Serial Number Suffix "B"—referred to as Type B.

NOTE: See page "a’” on “"How to Identify Your Clinton Engine.”
BASIC PARTS LIST
Ref. No PART DESCRIPTION Part No. Quan.
1 ARM — Governor Adjusting ___________ . _______ 90505 1
2 ARM — Governor Throttle ______________ . ____________ 90344 1
3 ARM & WEIGHT ASSEMBLY — Governor (Inc. Ref. No. 79)__ 90372-A 1
4 AXLE—Camshaft _______ 3593-A 1
5 BASE —Engine . _______________ 5040 1
6 BEARING — Main (1—Bearing Plate, 1-—Block)____________ __ 10016 2
7 BLOCK ASSEMBLY — Cylinder __________  ______________ 7965 1
NOTE: Block Assembly includes Ref. No. 6. ‘
8. BRACKET — Fuel Tank Mounting _________ _______________ 12059 1
9 BRACKET — Throttle Adjusting __._ . __________________ 4581 1
10 BREAKER POINTS ASSEMBLY — Magneto (Used on Type A)- P5543 1
NOTE: Breaker Points Assembly includes Ref. Nos. 36,
91 and 101.
BREAKER POINTS ASSEMBLY — Magneto (Used on Type B)_ P5735 1
NOTE: Breaker Points Assembly includes Ref. Nos. 36, '
60, 105 and 130.
11 BREATHER ASSEMBLY _______________ - 6354 1
12 CAM — Breaker Points (Used on Type A)__.___ . __ . 5703 1
CAM — Breaker Points (Used on Type B)___________________ 5750 1
13 CAMSHAFT _____ . ___ oo 12008 1
14 CAP & GASKET ASSEMBLY —Fuel _______________________ 4517-A 1
15 . CAP—Oil Filler ________________________ . 3296 1
16 CARBURETOR ASSEMBLY — Clinton __________________.__ 14372 1
For complete identification of carburetors; refer to
Section IlI, Div. A, Page 2.
17 CLEANER ASSEMBLY — Air _________________ 4546-A 1
NOTE: Cleaner Assembly includes Ref. No. 32.

18 CLIP — Ignition Shorting __ . ________________ 3499 1
19 CLIP—CoilHolding ______________________ P5734 1
20 COIL ASSEMBLY — Magneto (With Laminations)

. (UsedonType A) ___ . P5704-B 1
21 - COIL — Magneto (Without Laminations) (Used on Type A)___ P5593-A 1
COIL — Magneto (Without Laminations) (Used on Type B)____ P5733-A 1
22 COLLAR ASSEMBLY —Governor _____________ . ______ 3063-1 1
23 CONDENSER —Magneto _________________ . _________ P5589-A 1
24 CONNECTOR — 90° Flexible Fuel Line____________________ 5052 1
25 CORE & BREAKER BOX ASSEMBLY — Used on Type B :
(Includes Ref. No. 19) _____________ - P5732 1
26 COVER — Breaker Points Terminal (Used on Type A)________ 5714 1
27 COVER — Dust, Magneto Breaker Points (Used on Type A)___ P5595-A 1
COVER — Dust, Magneto Breaker Points (Used on Type B)___ P5743 1
28 COVER — Valve Chamber _________________ . _______ 7938 1
29 CRANKSHAFT ________ o 6059-31 1
30 DECAL— Amrowhead _______________________ 90559 2
31 DECAL— Horsepower -_____________ 90575 1
32 DECAL—AirCleaner __________________ . 4561 1
33 DEFLECTOR —Air___________ 7906 1
34 DISTRIBUTOR—Oil ____ 4007 1
35 ELBOW — Breather _____._________________________________ 90610 1
36 FELT — Lubrication, Cam Follower (Used on Type A)________ P5504 1
FELT — Lubrication, Cam Follower (Used on Type B) _______ P5742 1
37 FLYWHEEL ASSEMBLY — With Magnets __________________ 5754-A 1
38 GASKET — Air Cleanerto AirHorn_________ . _______ 10259 1
39 GASKET — Air Horn to Carburetor_________________________ 31445 1
PRINTED IN U.S.A. DIV. D-700-3000  PAGE'2




S8EC. 1L DIV. D-700-3000
PARTS CATALOG

S E R I E 8
: BASIC
e D 1358 CLINTON P-ZP?-???‘! TYPE
(o]

BASIC PARTS LIST (Continued)

Rel. No. PART DESCRIPTION Part No. Quan.
40 GASKET —Engine Baseto Block__________________________ 4465-1 1
41 GASKET — Bearing Plate (Standard, .015 thick)_____________ 3058 1

NOTE: Gaskets are also available in the following thick-
nesses: .005, .010, .020. Order by Number and
specify thickness.
42 GASKET — Breoker Points Cover (Used on Type B)__________ P5744 1
43 GASKET —Cylinder Head _______________________________ 7958 1
44 GASKET —Dipstick Assembly ____________________________ 3297 1
45 GASKET — Asbestos (Carburetor to Block)__________________ 6002 1
46 GASKET —SparkPlug ____________________________* _____ 3115 1
47 GASKET — Valve Chamber Cover ________________________ 3057 1
GASKET KIT —Engine Overhaul _________________________ 91552 |
NOTE. Kit contains all necessary Gaskets and Oil Seals.
48 HEAD — Cylinder _________ e 7817 1
49 HORN — Air ________ o 10350-C 1
50 HOUSING —Blower ____.________________________________ 7807-A 1
§1 HOUSING ASSEMBLY — Governor Shaft Bearing _______.__ 12310 1
52 KEY —Flywheel ___________ . 10339 1
53 LEAD — High Tension, Magneto___________________________ P5555 1
54 LINE —Fuel Flexible ____________________________________ 6316 1
§5 LINK — Carburetor to Governor Arm_______________________ 7920 1
58 LOCK — Connecting Rod Screw __________________________ 3027 2
MAGNETO ASSEMBLY — Used on Type B (Includes
Ret. Nos. 10, 189, 21, 23, 25, 27, 36, 42, 60, 95, 100, 105, :
111,120 and 130) _____ P5731 1
$7 MUFFLER —Tubular _____________________________________ 3839 1
58 NUT — Hexagon, %-20 (Starter Pulley) ____________________ 5842 1
58 NUT — Square, #10-24 (1—Governor Adjusting Arm)

, (2—Tank Straps) ___________ .. 3283 3
60 NUT — Terminal Condenser Lead (Used on Type B)_________ 5740 1
81 NUT — Throttle Adjusting ________________________________ 16334 1
82 NUT — Wing (Air Cleaner Screw)__________________________ 7044 1
63 NUT & L'WASHER ASS'Y — Hexagon, %-28 (1—Valve

Cover Stud) (2—Carburetor to Block) ____________________ 3255-A 3
64 PIN — Drive (Baffle Plateto Block)_ _________________________ 3589 1
65 PIN — Retaining (Governor Yoke) _________________________ 3856 1
66 PIN—Wrist ____________ . 7923 1
87 PISTON — Standard ____________ 7800 1
PISTON ASSEMBLY —Standard __________________________ 7900-A 1
NOTE: Piston Assemblies are available in the following
oversizes: .005, .010, .020, .030 and .040. Order
‘ by Part Number and specify oversize.
NOTE: Piston Assembly includes Ref. Nos. 66, 87, 75, 76,
77 and 78. : |
68 PLATE — Baffle, Crankcase _______________________________ 3559 i ;
B PLATE - Mame ..o 8530 1 |
70 PLATE — Bearing (Includes Ref. Nos. 6 and 105) ____________ 12016-A 1
71 PLUG—Camshaft Axle __________________________________ 3281 1
92 PLUG—OilDrain ____________ 3289 2
R L S —— 12398 1
74 RETAINER — Valve Spring _______________________________ 3028 2
75 RING — Compression, Standard ___________________________ 7980 1
76 RING—Oil, Standard _________ . 7982 1
77 RING — Retainer, Wrist Pin ______________________________ 6034 2
78 RING — Scraper, Standard _________ . ________ 7981 }

RING SET — Standard _____ - 7998
NOTE: Ring Sets are also available in the following ,
oversizes: .005, .010, .020, .030 and .040. - Order
by Part Number and specify oversize.
NOTE: Ring Set includes Ref. Nos. 75, 76 and 78.

PAGE 3 DIV. D-700-3000 PRINTED IN U.S.A.



A s e i L L SRS i e s i L i 05 5 i el s e el e i

§ E R I E 8
CLINTON |D-700-3000| rr+:

LONG LIFE

SEC. 11, DIV. D-700-3000
PARTS CATALOG
Revised December, 1959
Supersedes Dec., 1958

BASIC Pan‘rs”ixsr (Continued)

Rel. No PART DEBCRIPTION Part No. Quan.
79 RING Retaining (Governor Shcxh) _________________________ 5857 1
80 RIVET — Tubular, NomePlate_____ _______________________ 5460 4
81 ROD — Throttle Adjusting .. . ______________________ 4582 1
82 ROD ASSEMBLY — Connecting ... ________________________ 6107 1

NOTE: Rod Assembly includes Ref. Nos. 56 and 86.
83 ROPE ASSEMBLY —Starter .______________________.___ 4266 1
84 SCREEN —Revolving ..___.___________________ ... 90694 1
85 SCREW —RHM., #1024x6% (Air Cleaner)_______________ 5636 1
86 SCREW —HHC., Y-28x 1Y% (Connectmg Rod Cap)_________ 3235 2
87 SCREW — P H. S T #4—40 x Ya (Coil 'Ground to Laminations,
Ul o8 TYPB-R) oo o v s o s s n o oobsim i 5641 1
86 SCREW —H. Slotled S.T., #8-32 x % (Governor Arm)______ 5644 1
89 SCREW — RHS.T. #632x % (Breukm Cover to Bearing
Plate, Used on Type F . ) . NSNS 5408 2
90 SCREW —RHM, #10-24 x % (Governor Adjusting Arm)____ 3211 1
81 SCREW —RHM., #6-32 x V4 (Breaker Points Terminal,
UsedonTypeA) ________ . 5684 2
92 SCREW —H.H.C.5 16-18x1% (Cylinder Head to Block) ____ 5693 ]
93 SCREW —F.HM., #8-32 x 1116 (Air Horn to Carburetor)_____ 5677 2
94 SCREW —HHC,7 1620x2(BosetoBlock) . __________ 3200 2
95 SCREW — R.H.S.T., #8-32x 4 5 (Condenser to Plate,
UsedonTypeB) .. ______ . ____________ 5741 1
96 SCREW & L'WASHER AS8'Y —FHM., #832x %
(Condenser to Bearing Plate, Used on Type A)____________ S874¢F 1
97 SCREW & L'WASHER AS8'Y —FHM., #10-32x
(Tank BrackettoHead) _________ 5412G 2
98 SCREW & L'WASHER AS8'Y —HH.C., %-20x %2 (1—Tank
. . Bracket to Block) (6—Blower Housing toPlate) .. 3205G 7
899 SCREW & L'WASHER ASS'Y —HHC., %-28x 7%
*(Bearing Plate to Block),_,",_____,___‘___,___,; _________ 5856-F 4
100 SCREW & L'WASHER AS8'Y —PHS.T, #1024x1
(Laminations to Bearing Plate) ______ ___________________ 5682-A 2
101 SCREW & L'WASHER ASS'Y — RH.M., #8-32 x 4 (Breaker
Points to Bearing Plate, Used on T A S409F 1
102 SCREW & L'WASHER ASS'Y — RHM., #1024x1
(Fuel Tank Straps) ____________________________________ S421-A 2
103 SCREW & L'WASHER ASS'Y —RHM., #1032x %
' Egveci Adjusting Broelt) . ... cuosocnmn oo 3222A 2
104 & L'W ER ASS'Y —HHC., Y4-28x % ‘
(Tank Bracketto Head) . ______________________ 723G 1
105 SCREW & L'WASHER AS8'Y — RH.M., #8-32 x % (Breaker
Points to Breaker Box, Used on TypeB) . §737 1
106 SEAL — Breaker Points Cover (Used on Type A).__________ __ 5598 - 1
107 SEAL —Oil (Bearing Plate) . . _____ 3138 1
108 SEAL—Oil (CylinderBlock) ______________________________ 3026 1
- 109 SPARK PLUG AND GASKET ASSEMBLY ____ K90530-A 1
110 SPRING — Backlash, Governor ____________________________ 7979 1
111 SPRING — Breaker Box Cover (Used on Type B)_____________ P§745 1
112 SPRING —Governor _____________________________________ 4001 1
113 SPRING—Valve _ . _____________ 3068 2
114 STRAP —Fuel Tank Mounting ____________________________ 12060 2
115 S8TUD — Valve Chamber Cover _____._____________________ 3042 1
116 STUD — Carburetor Mounting _____ 8155 2
117 TANK ASSEMBLY —Fuel . 12058-A 1
NOTE: Tank Assembly includes Ref. No. 14.
118 TAPPET — Valve _____ . . 3034 2
119 TERMINAL — Breaker Points (Used on Type A)_____________ 5713 1
120 TERMINAL — Jamtite Breaker Points (Used on Type B)_______ P5738 1
121 VALVE —Exhaust _ 3031-1 1
' VALVE Exhaust (0versxze) _____________________________ 3031-2 1

PRINTED IN U.S.A.

DIV. D-700-3000 PAGE 4



SEC. 11, DIV. D-700-3000
PARTS CATALOG

R

S E 1- - E. 8
Revised December, 1958 c !. l N T o N n-7oo- 3000

Supersedes Dec., 1958

LONG LIFE

BASIC
TYPE

BASIC PARTS LIST (Continued)

Ref. No. PART DESCRIPTION

‘Part No. Quan.

122 VALVE—Intake __.___ . ____

VALVE — Intake (Oversize) ____________
123 VALVE — Fuel Shut-Off, Flexible Line___
124- WASHER — Air Cleaner Screw_________
125 WASHER — "C" Valve Keeper_________
126 WASHER — Governor Arm Adjusting__-
127 WASHER — Lock (Starter Pulley) _______
128  WASHER — Lock, 7/16 (Base to Block). _

129 WEIGHT ASSEMBLY — Governor Yoke

130 WASHER — Terminal Condenser Lead (Used on Type B)_____

3032-1
3032-2
5051
5908
3291
7978
5941
3275
3062-B
5739

bt gt DD Bt st DD bt Pt et et

CABLE ADDRESS: ENGMNES U. S. A.

encine ovision or CLINTON ENGINES CORPORATION

MAQUOKETA, IOWA

PRINTED IN U.S.A.




SEC. 11, DIV. D-700-3000
S E R 1 E 8 PARTS CATALOG

cnmom : D-700'3ooo %/‘I?g%lONS Revised February, 1960

Supersedes June, 1959
LONG LIFE

MODEL VARIATIONS OF D-700-3000 SERIES

The adaptation of Clinton Engines to a wide variety of uses results in what is known as “Model Vatiations.” Following is the
complete list of all Models produced up to issue date (shown above). Opposite each Engine Model listed are the Part Numbers
and/or Assembly Numbers for the Series used IN ADDITION TO or IN PLACE OF the parts illustrated and shown on the Basic Parts
List preceding this Model Variations List. Refer to other sections of this Manual when Assembly Numbers are given to find the
Parts List for these assemblies.

See page ((xi on “How to Identify Your Clinton Engine.” Use the preceding Basic Parts List except as shown below.

5 B8 B®Y ¥R gd &® % B3y 83 H B fd 8%
:m=‘ gg e"gg ou. E as %g & : z§ ‘% &m z': ~D.g
st 1 op B Pl aiais 8 iy
] o (G g0 —8 674 0
o -§l¢ Ega 2n -a.“ et E.E E""" a8 u :gﬁ Z 8 :g.
a8 g B, bBsf 85 BB TEE Byd Hsf 34% 3 55 B0 |33
g & “a 128 zi.éuégﬁ‘:‘, §ig KL 28 8 28 % zu-é
%U, 4 B » . 5 58§ S84p7 .8 BE ».y Es g "‘,.;% VQ,°§
o &8 hg2 802 SFPar” wif 4F2 39§ 8 S8 g E85
ﬂg 8 ‘wg EBA Se g Eg'g %%n. Bao Eg;ﬂ g BE E% U?j Sge
g% q 54 B4 L4g 398852 3af By 8¢f B #af °f =
: S Bej <5 Beyotiges gt fiE g2 g ods 2o B
3 8 wiy Hif gy .e-gdgs‘.e? nie BY 292 By Eis
E E éé?& gzg EE g‘z.‘é E5y E35 223 §§§ 25 B2% ’é;:. E8s
t ] ) 3] " 0 0 & FE = s B
D-700-3000 NO VARIATION—USE BASIC PARTS LIST
D-700-3101 NO VARIATION—USE BASIC PARTS LIST
D-700-3103 ' SK-563 72" 4500 P91581 90331B
D-700-3104 Note 6
D-700-3107 Note 1 6025 .
D-700-3108 Note 1 6025 = P91581 90331-B
D-700-3109 6025
D-700-3110 6025 P91581 90331-B
D-700-3111 P91581 90331-B
D-700-3114 Note 4 P91581 90331-B
D-700-3115 ) SK-563 72"
D-700-3116 i P91581 90331-B
D-700-3117 - Note 13 P91581 90744-A
D-700-3118 Note 5 T 7968-A SK-563 P91581 90331-B 3800 9:00
D-700-3119 NO VARIATION—USE BASIC PARTS LIST
D-700-3120 Note 9
D-700-3122 SK-563
D-700-3123 Note 1 SK-563 72" P91581 90331-B
D-700-3124 SK-563 72" P91581 90331-B
D-700-3125 NO VARIATION—USE BASIC PARTS LIST
D-700-3126 Note 6 :
D-700-3128 NO VARIATION—USE BASIC PARTS LIST
D-700-3129 SK-563 72"
D-700-3131 6025 SK-563
D-700-3132 6025 SK-563 P91581 90331-B
D-700-3133 SK-563 P91581 90331-B
D-700-3134 NO VARIATION—USE BASIC PARTS LIST
-D-700-3135 P91581 90331-B
D-720-3000 Note 18 6091-11 3552 6:00
D-720-3100 Note 18 6025 6091-11 ; 3552 12:00
D-740-3100 Notes 6 & 18 6089-11 ) ‘ 3554 9:00
D-760-3000 Notes 1 & 18 6049-11 . 3800 : 9:00
D-760-3101 Note 18 6049-11 _ P91581 90331-B 3800 6:00
D-760-3103 Note 18 6025 6049-11 SK-563 72" 3800 6:00
D-760-3104 Notes 1 & 18 6049-11 P91581 - 90331-B 3800 9:00
D-760-3105 Notes 1 & 18 6025 6049-11 4500 3800 9:00
D-760-3106 Note 18 - 6049-11 _ SK-563 72" P91581 90331-B 3800 9:00
D-760-3107 Notes 1 & 18 6049-11 3800 6:00
D-760-3108 Note 18 6049-11 3800 6:00
‘ D-760-3109 Note 18 6049-11 SK-563 P91581 90331-B 3800 12:00
D-760-3110 Notes 9 & 18 6049-11 ? i 3800 9:00

PRINTED IN US.A. . : DIV. D-700-3000 PAGE 1



SEC. 1. DIV. D-700-3000
PARTS CATALOG 5 R I E S

E
B ' MODEL
Revised Fobruary, 1950 CLINTON P;z:og.???o VARIATIONS
| 3 ' B

ODEL VARIATIONS OF D-700-3000 SERIES (Cont.)

g | I 8 |
?5 el b 8 3 Ho mE & 9H. O 2 £
£y : w58 B Buf o228 B Ey ERE G
93 3 i 2 E gr o=@ 3 g 5 Bag 53 Og
S n. 220 (3] ] 0ou UU§ mgg g ae maﬁ' =] =
D-760-3111 Notes 1 & 18 ) 6049-11 3800  9:00
D760-3112 Note 18 604911 S5K563 72" 3800 3:00
D-760-3113 Note 18 6049-11 SK-563 P91581 90331-B 3800 9:00
D-7603114 Note 18 6025 604911 SK-563 P91581 90331.B 3800  8:00
D-790-3000 Note 12 7970-A  7924-1 3670
D-790-3100 Note 12 7970-A  7927-1 3670
D-790-3102 Note 12 7970-A  7929-1 3670
D-790-3104 Notes 1, 2,12, 16 7970-A  7924-1 3670 12376 P91581 90331-B
D-790-3105 Note 12 7970-A 79241 3670 N
D-790-3106 Note 12 7970-A  7924-1 = 3870 P91581 90331-B
D-790-3107 Note 12 oy  7970-A  7924-1 3670 . i P91581 90331-B
D-790-3108 Notes 1 & 12 7970-A  7926-1 3670 Pg1581 90331-B
D-790-3109 Notes 1 & 12 7970-A 7927-1 3670 P91581 90331-B
D-790-3110 Notes 1 & 12 7970-A  7929-1 3670 P91581 90331-B
D-790-3111 Notes 1 & 12 7970-A 8000-1 3670 P91581 90331-B
D-790-3112 Notes 1 & 12 7970-A 8001-1 3670 P91581 90331-B
D-790-3113 Notes 1 & 12 7970-A  8002-1 3670 P91581 90331-B
D-790-3114 Note 12 6025  7970-A 7927-1 3670
D-790-3115 Notes 1 & 12 7970-A 7928-1 3670 SK-563 P91581 90331-B
D-790-3118 Notes 1, 2, 12 7970-A  7929-1 3670 90786-A P91581 90331-B
D-790-3117 Notes 1 & 12 7970-A  7929-1 3670 i
D-790-3119 Notes 1, 7, 12 7973-A  8001-1 3670
D-790-3120 Notes 1, 8, 12. 7970-A  7927-1 3670 -
D-790-3121 Notes 1, 3, 9, 12 8010-A 7927-1 3670
D-790-3122 Notes 1, 6, 12 7970-A 7924-1 3670
D-790-3123 Notes 1 & 12 7970-A  7924-1 3670 SK-563 72" P91581 90331-B
D-790-3125 Note 12 7970-A  7924-1 3670 :
D-790-3126 Notes 1, 8, 12,
14, 15 7970-A 7929-1 3670
D-790-3127 Notes 1, 6, 8,
14, 15 7970-A 79291 3670
D-790-3128 Notes 1, 9, 12 7970-A 7927-1 3670
D-790-3129 . Notes 1,6, 12 7970-A  7927-1 3670
D-790-3130 Note 12 5040 7970-A  7927-1 3670
D-790-3131 Notes 2, 8, 12, 16 e 7970-A 7929-1 3670 12428-A
D-790-3132 Note 12 7970-A 7924-1 3670 SK-563 72 ’
D-790-3133 Notes 9 & 12 7970-A 7927-1 3670
D-790-3134 Note 12 7970-A  7924-1 3670
D-790-3135 Notes 2, 8, 12, 19 8010 7924-1 3670 90786-A
D-790-3136 Note 12 7970-A 7927-1 3670
D-790-3137 Notes 6, 9, 12 7970-A 7924-1 3670
D-790-3138 Notes 6, 9, 12 7970-A 7927-1 3670 SK-563 72"
D-790-3139 Note 12 - 7970-A 7927-1 3670 SK-563 72"
D-790-3140 Notes 12 & 20 7970-A 7927-1 3670
D-790-3143 Note 12 7970-A 7927-1 3670 SK-563 P91581 90331-B
D-790-3144 Note 12 7970-A 7929-1 3670 SK-563 ‘P91581 90331-B
D-790-3145° Note 12 7970-A 8000-1 3670 SK-563 P91581 90331-B
D-790-3146 "Note 12 7970-A 8000-1 3670 SK-563 P91581 90331-B
" D-790-3148 Note 12 7970-A  7924-1 3670
D-790-3149 Note 12 7970-A 7927-1 3670
D-790-3150 Notes 12 & 17 8010 7924-1 3670 P91581 90331-B
D7913118  Notes8, 11, 12,
16, 17 8019-A 8003-1 3670 © 12428-A P91581 90331-B
D-790-3141 Note 12 7970-A 7924-1 3670 SK-563 P91581 90331-B
D-790-3147 Note 12 7970-A 8002-1 3670 SK-563 P91581 90331-B
D-790-3151 Notes 12 & 21 7970-A 7929-1 3670 P91581 90331-B

PAGE 2 DIV. D-700-3000 PRINTED IN U.S.A.



: SEC. 11, DIV. b-7oo'-3ooo
E R I E S PARTS CATALOG

CIIINTON D-7oo_3ooo %dggili,loﬁs Revised February, 1960

; Supersedes June, 1959
LONG LIFE ‘

MODEL VARIATIONS OF D-700-3000 SERIES (Cont.)

NOTE 1—Use 4512-A Air Cleaner.

NOTE 2--Use 90767-A Wire Assembly, 5566 Grommet, 5644 Screw, 5522 Nut.

NOTE 8—Use 3031-3 Stellite Valve, use the exhaust valve as the intake valve.

NOTE 4—This unit uses L-P Gas—Refer to Sec. IIL

NOQTE 5-—Use 7941 Tank, 7948 Bracket, 7949 Strap (2), 7947 Spacer (additional part), 5646 Screw, 4425 Nut (Lock, Muffler).
NOTE 6—Use 3330 Head, 5692 Screw, 3576 Nipple, 4584 Valve, 4585 Cup (Priming). This unit uses kerosene.

NOTE 7—Use 3390 Head, 3232-G Screw & L'Washer (additional part) (4), 7954 Spacer (additional part) (2), 5691 Screw (2), 3075 Lever
(Speed Adjusting), 3222-F Screw.

NOTE 8-—Use 12313-A Housing Assembly Governor Bearing, 12315 Spacer.

NOTE 9—Use 31441-A Tank, 12059 Bracket, 12060 Strap (2), 4584 Valve, 5053 Connector Hose, 3576 Nipple, 6316 Fuel Line (2),
3253 Nut (2), 5421-A Screw & L'Washer (2).

NOTE 10—Use 7977 Arm (Govemor), 7975 Governor Arm (Adjusting), 16336 Spring Extension.

NOTE 11—Use 14513 Carburetor, 12250 Gasket Fuel Pump, 12080 Pump (Fuel), 3632-G Screw & L'Washer Assembly (2), 5053 Con-
nector Hose, 4534 Line (Fuel—13" Long), 3221-G Screw & L'Washer Ass'y (2), 7905 Head, 6014 Bracket (Blower Housing),
7236-G Screw & L'Washer Assembly, 5906 Washer.

NOTE 12—Use 3669 &gal (Cylinder Block).

NOTE 13—Use 7905 Head (Cylinder), 6014 Bracket, 4093 Strap (2), 4105 Fuel Tank, 5421-A Screw & L'Washer Assembly (2), 3059-A
Cap Assembly (Fuel), 7178 Spacer (2), 7205-A Screw & L'Washer Assembly (2), 90211 Adapter, 4107-A Nut & L'Washer (4).

NOTE 14—Use 4419 Elbow, 4425 Nut (Lock) (Additional Parts).
NOTE 15—Use 2000-A Air Cleaner.

NOTE 16—Use 5573-A Lead (Hi-Tension), 5873 Screw, K15373 Spark Plug, 90685 Shield (Spark Plug), 90594-A Shield Assembly,
90486 Clamp.

NOTE 17—Use 90961 Insert (Valve Seat), 12405 Spring (Valve, Exhaust), 12365-A Rotocap, 12364 Valve (Exhaust, Stellite), 12362 Pin
(Valve).

NOTE 18—Use 3136 Seal (Cylinder Block), 91553 Gasket Kit.

NOTE 19—Use 90961 Insert (Valve Seat), 3031-3 Valve, Exhaust (Stellite).

NOTE 20—Use 5656 Screw (Cylinder Head—2), 12078 Spacer (Cylinder Head—2),-7954 Spacer (Cylinder Head—2).
NOTE 21—Use K15375-A Resistor Spark Plug.

PRINTED IN US.A. ' : DIV. D700-3000 PAGE 3’




